yjamato

F B % B B

Instruction Manual

i W 2% 5% X L2 4
2-NEEDLE DOBLE CHAINSTITCH MACHINE

CF2302M

( )
A R B 6 3FFACF2300M{E it H This instruction manual only includes the

TEIRIERS . 5 5CF2300ME FBi% AR different adjustment from CF2300M.
:H\@E'A’ﬁﬁﬁ’ Before using your CF2300M , please read
= o

P N R both instruction manuals for CF2300M
SEZERTFEHNERLBES. A and this model, and understand the con-

THRIEREZE, BETEFIFEER  tents well

REEZE, BFGBIRENE After reading the instruction manuals,
please keep them in a location where it is
easily accessible to the operator.

\ J

% VAMATO SEWING MACHINE MFG. £0,LTD,




H 3 /CONTENTS

N

1. 4E4%EE 1

2. {EHAX 2
2 kA 2
3. HELYIRIAT 3

3.1 TIS5HERES 3

3.2 $HENEE 3

3.3  FAESHHEIEMNE 4

3.4 §H#0FPETER (/) 5

4, Mg 6

1. Sewing speed Ji
2. Operation 8
2\ Threading 8
3. Adjustments 9

3.1 Distance between looper and needle 9

3.2  Height of needle bar 9

3.3  Back-and-forth position of needle and looper 10

3.4  Needle and needle guard(rear) 11
4. Specification 12

)k KILLUSTRATED SPARE PARTS LIST ks
-
R

ORGFPPEEFEMRIFAARRES , B2, ATZERELEDTN, NEFE "’ PRICEIINE , BB ERIEANRHIE,.

ORI BHIRBEAZ TAMREHNHERTES. RIFEE, EEXHFHIcETES, BRI EHEXKIEH
&,

Attention

< This instruction manual is designed mainly for technicians, but it is advisable that also operators read
the instructions with (*. mark to use the machine properly.

N

==

=HhA

AFEGBEHTHREREREMNTZERSRE. Hilt, REABHHOTIANBMEEE, A5 FmATE—H,
BETIRR

Foy, ERERFEPEAENEINEBAXRNTHEZE, B2, BiRicEflzRzOEMESR, BMESUEI, G
WS EFIE,

Attention

The parts used for this product are subject to change without notice. If such a change is made, any part
of the contents and illustrations of this instruction manual may not conform to this product.

In preparing the instruction manual, we have made our best efforts for making it free of any error or
omission. If any error or omission should yet be found, it might not be rectified immediately.




1. &4 EfE

ZAETNLE e E ZE2)E FE o 5000sti/min, FrifE4E2)E BN 4500sti/min.
i BN, BRIFLART 200 /NES (K& 1 H) IELME T i = 58203 29 15 ~ 20% MY i, DIwfr4EZImL
RS TE R IR S I A

CF2302M



2. ERAE

L&A IS8

SCFEIP, EHIRE 2-1 BT IEW 52k

F PR, PRI T LIT S G R k.

A Erek
Wtk —EHGI HBIEET T . A FLATAYES S BT b J5 BT 7 2% .
TR IR IE 2-1 P o a BLON Y 20 B IE il 28 2k

B: %eifizk
Weks| HEBIE L k. SR aTHassk.

Kl 2-1

CF2302M



JdT

3. HELHLHYRAA

FWEI, BB RAREFXAWNEGN CZFILEE.

[ At &

3.1 B¢t 5¢tEAIEERE

YA R AR A, AR AN, 2R AT B & A RO 1 B
BEATHK 3. 0 ~ 3. bmm.
AP 4 & B AR 22OV 7 A 25 5 1 v 2 A2 4 DR BE S

3.2 $HERIRE

FIAEIN :
O 55 B ET T8 2t AETHFE R £ LT A2 [ H [ E .
O 55 W BT 21 AL G R B Ho[E 5E o

R

(1) #ahFR BB LB arm BB 225 O E .

Q) MIFEH BN B EMIBZQ. W b F B, GEs
EHE AT AL E 75 1.0 ~ 1. 5mm A0 B @ .

(3) BRI B BT (9 A B 5 £H L PO R
AL A7 R (R 22 D).

3-1

A 3-2

K 3-4

CF2302M




3. ZEHBYIAT

3.3 stHEsTRIRIGIE

OHEHANROMOEEHOMOR L B, EZHEHZ
[ €A 0 ~ 0. 05mm FJ [ F
A% 8 S S @A T I .

)

<nizﬁ@<ﬁ¥ﬁﬁ>%%ﬁA%ﬁa,%Eﬁgﬁm% 008 mn| D

22(6). 0~ s ————
Y N T TN RSB LT (.  S—

RRIHT R (RO = T
(3) TS (R, ST HEHO CEFHAL) BT, >><é

IR (R D.

[l 3-5

3-6

CF2302M



3. Adjustments

3.4 $tHIPstas (/)

SE:
Birstes U5) QLM% “A” 50T RAESAEFLAOXTHE .
WATT ENMR 2@ A TR o

AENE :

QT v B A A RO BB, EEHS T E QR 2 (A
B 0 ~ 0. 05mm Y [RIBR DIK - 528 OF) OERIARY £
AT 5 AL IR 22 Q@D AT IR o

@#%E
Ut FBEAR, H5RHE () ZEMERY
0 ~ 0. 05mm.

3-7

K 3-8

L
AL

@{“

0 ~ 0.05 mm 0 ~ 0.05 mm

K 3-9

CF2302M



i = | CF2302M
% FR | HER R RE G 2L
A M R b 1500 () X250 (9E) X430 (&) mm
Eil & | 41 ke
oo B | IS0 frifE (401, 401)
il | SETINVERY IR . R 4 2 T i Y 38 DL K Bl &
% M #E | EHs TR, K& 5000sti/min
1.4 ~ 3. 6mm
Boom KE | HIEHK 135k (25.4mm) 7~ 18 %f
30mm Py 8 ~ 21 &F
i UY128GAS : #10-#14
Bt Bi| 2% :6.4. 8.0, 9.5mm
oM 7 |31m
B # A & 7.0 m
® W k| BT
% 3 %k % ofl|1:0.7 - 1:2
£ 8 W W g7 k| AR (FEEtTi T DUE )
| k| EEM
il Gl | YAMATO SF {78 i #28
I i & | 1100 ml
% g k| 2UEERETR
& by i | CEARE
g & {& | Lp,=79. 0dB (5000sti/min) {4 1SO 10821-C6. 2-1SO 11204 GR2
%1

CF2302M




1. Sewing speed

The maximum sewing speed is 5000 sti/mim and the standard sewing speed is 4500 sti/min.
Run a new machine at speed about 15 — 20% lower than maximum sewing speed during the first 200 hours (for

about one month) so that a machine can offer a long service life in good condition.

CF2302M



9 Operation

ECT

When not threaded, thread correctly as shown in Fig. 2-1.

When threaded, rethread after knotting the preset threads.

A: Needle thread
Pull out the thread until it is in front of the needle. Then cut off the knot before the needle eye to rethread.
Thread correctly for the left needle in the inmost position as shown in Fig. 2-1.

B: Looper thread
Pull the thread until the knot is out. Then, cut off the knot.

Fig. 2-1

CF2302M



3. Adjustments

A\ CAUTION

Before adjusting, ALWAYS turn the power switch OFF and check that the machine has already stopped.

3.1 Distance between looper and needle

The distance between the looper tip and the center of the
needle must be 3.0 — 3.5 mm respectively when the needles
are at the lowest points and the looper is at the extreme
right.

Loosen the screw (D of the looper holder to adjust the dis—
tance between the left looper tip and the center of the left

needle.

3.2 Height of needle bar

Check points:

< Needles should be inserted fully into the needle holes of
the needle clamp and fixed securely.

< Looper should be inserted fully into the looper holder
and fixed securely.

Adjusting:

(1) Turn the handwheel until the left looper tip meets the
center of the left needle.

(2) Loosen the screw @ of the needle bar bracket. Move
the needle bar up or down so that the looper tip passes
1.0 — 1.5 mm above the top of the needle eye.

(3) Check that the needles drop in the centers of the nee—
dle holes of the stitch plate respectively.

Tighten the screw @) securely.

X oo
0 & @
X @S

Fig. 3-3

Fig. 3—-1

Fig. 3-2

Fig. 3-4

CF2302M



3. Adjustments

3.3 Back-and-forth position of needle and looper

<> When the looper tip @ and @ meets the needle 3 and
@ , make the clearance between them to 0 — 0.05 mm .

The adjustment for the looper & should be made at
first place. €)

(1) Insert the looper B (with a flat spot) all the way into 0~ @{/(
the looper holder then tighten the screw ®) . = T
(2) Loosen the screw (D . Adjust by moving the looper é é@{
holder ® back and forth then tighten the screw @) 4
securely.
(3) Loosen the screw @ . Adjust by turning the looper ©
(without flat spot) then tighten the screw @0 .

Fig. 3-5

Fig. 3-6

CF2302M

10



3. Adjustments

3.4 Needle and needle guard (rear)

Height:
Align the line “A” on the needle guard(rear) D with the
center of the needle eye at the lowest point.

Loosen the screw @) to adjust it.

/ <C(vl

Fig. 3-7

Back-and-forth position:

When the looper 3 tip meets the center of the needle,
make the clearance between the needle and the looper @)
tip to 0 — 0.05 mm to push the needle guard(rear) D to the
needles respectively.

Loosen the screws @ and @ to adjust them.

(@ SUPPLEMENT

When the needles are at the lowest point, the clearance
between the needles and the needle guard(rear) is O -
0.05 mm. Fig. 3-8

Fig. 3-9

CF2302M

11



4. Specifications

Model CF2302M
Description 2-needle doble chainstitch machine
Dimensions 500 (L) X 250 (W) X 430 (H) mm
Weight 41 kg
Stitch Type ISO (401 - 401)
Application Making front facing of briefe and attaching tape to the neck of T-shirt and the like
Sewing Speed During intermittent operation
Max. 5000 sti/min
1.4-3.6 mm
Stitch Length The number of stitches 7 - 18 stitches per inch (25.4 mm)
8 - 21 stitches per 30 mm
Needle system UY128GAS of Shumetz or Organ #10 - #14
Needle Distance 2-nedle: 6.4, 8.0, 9.5 mm
Needle Stroke 31 mm
Presser Foot Lift 7.0 mm
Feed Regulation Push button system
Differential Ratio 1:0.7-1:2

Differential Feed
External lever even during operation

Regulation
Lubrication Lubrication automatically by pump
Lubricating Oil YAMATO SF OIL #28
Capacity of Oil
pacty 1100 ml
Reservoir
Installation Full-submerged type and semi-submerged type
Compliance with
CE Marking
Regulator
Noise
LpA=79.0dB (5000 sti/min) according to ISO 10821-C6.2-1SO 11204 GR2
declaration
Table 1
CF2302M

12



ILLUSTRATED
SPARE PARTS LIST

CF2302M



CF2302M-064, 080, 095(1)

CF2302M



CF2302M-064, 080, 095 EXCLUSIVE PARTS(1)

U7 ETILVERERE (

1) ]

Ref.No _ Parts No. Description m £ Amt. Req
1 6101128 Seal Plug SHET 1
2 6101125 Seal Plug Rt 1
3-1 9109208 Needle Guard(Rear) (64, 80) HZT (1) 1
3-2 6109209 Needle Guard(Rear)(95) HEZT () 1
4 6101139 Needle Guard Driving Shaft 3T 8 1
5 6101131 Looper Thread Eyelet JL—/REB 1
6 6101140 Looper Thread Eyelet(Right) L=/ K8 () 1
7 270012 Screw(1/8-44 %X 5) xRy 1
8 6101126 Looper Thread Retainer Spring INRFINER 1
9 6100194 Looper Thread Retainer /NFAFI 1

10 6100193 Looper Thread Retainer Bracket /NEAFAR 1
11 6101130 Looper Thread Retainer Holder A=) 1
12 6101138 Looper Thread Eyelet(Center) JL—ICHRE () 1
13 000322 Nut PV 1
14 6101133 Looper Thread Take-up Eyelet(Right) FAFHLRE (F) 1
15 6101132 Looper Thread Take-up Evelet(Left) AFHLRE (L) 1
16 6101137 Supporting Plate N LREEEGR 1
17 6101141 Looper Thread Eyelet(Left) IW—/RE () 1
18 6101127 Looper Thread Take-up TRFFHL 1
19 008047 Screw(7/32-32X3.6) xRy 2
20 6101142 Lower Crankshaft T8y >0 1
21 310055 Qil Wick SHE 1
22 160007 Screw(M6-1 X 6) xRy 2
23 6100007 Cloth Plate(Small) INFIS— 1
24 6100004 Side Cover R AH/\— 1
25 6100020 Rubber Cushion(Large) Jwvavdh(K) 1
26 6100022 Cover Latch Spring HIN—=Z v FI)\X 1
27 120012 Screw(M4-0.7 X 5) IExRY 2
28 6100023 Side Cover Holder BRYHDN—-FT 1
29 110013 Screw(M4-0.7 X 8) IERY 1
30 180018 Screwed Pin(M4-0.7 X 7) Eyxy 1
31 6100034 Looper Thread Take-up Cover(64, 80, 95) HLHIN— 1
32 6101143 Front Cover(64, 80, 95) BIFEF /80— 1

CF2302M



2

CF2302M-064, 080, 095(2)

NI
NN

.s%i»uw/%y

EXTRA PARTS

CF2302M



CF2302M-064, 080, 095 EXCLUSIVE PARTS(2)

U7 ETILERER (2)

2

Ref.No _ Parts No. Description m £ Amt. Req
1-1 6107055 Presser Foot, C. Set(64) T (#8) 1
1-2 6107056 Presser Foot, C. Set(80) T (#8) 1
1-3 6107057 Presser Foot, C. Set(95) #T (#8) 1
2 110004 Screw(M3.5-0.6 X 8) xRS 1
3 6107063 Presser Foot Hinge Pin HIEYIEY 1
4 110084 Screw(M3-0.5%x4.2) IR 1
5 000327 Nut vk 1
6 260006 Screw(1/8-44 X 9.5) xRy 1
7-1 6109110 Needle Clamp(64) &1 X 1
7-2 6109111 Needle Clamp(80) gk X 1
7-3 6109112 Needle Clamp(95) FH1E X 1
8-1 6108042 Stitch Plate(64) EHik 1
8-2 6108043 Stitch Plate(80) #Hik 1
8-3 6108044 Stitch Plate(95) #ik 1
9-1 6109048 Main Feed Dog(64) #®ixY 1
9-2 6109049 Main Feed Dog(80, 95) ®x 1

10-1 6109046 Differential Feed Dog(64) BE 1
10-2 6109047 Differential Feed Dog(80, 95) BEY 1
11-1 6101134 Looper Holder(64) JL—IE 1
11-2 6101135 Looper Holder(80) JL—IE 1
11-3 6101136 Looper Holder(95) JL—IE 1
12 6109312 Looper JL—/X 1
13 110057 Screw(M4-0.7 X 7) IERY 2
14 6109313 Looper(Right) JL—IX(F) 1
15-1 6107058 Presser Foot, C. Set(64)(Extra) BI (8)(FEm) 1
15-2 6107059 Presser Foot, C. Set(80)(Extra) I (8)(FEm) 1
16 001459 Screw(9/64-40 % 3) IExRY 1
17 001186 Screw(9/64-40x7.8) I 1
18 6107065 Presser Foot Pin HIEY 1
19 6107064 Presser Foot Spring AN S 1
20-1 6107060 Presser Foot, C. Set(64)(Extra) I () (FEm) 1
20-2 6107061 Presser Foot, C. Set(80)(Extra) I (R )(FFESR) 1
20-3 6107062 Presser Foot, C. Set(95) (Extra) I (#8)(FEm) 1

CF2302M



3

CF2302M-095(3)

CF2302M



CF2302M-095 EXCLUSIVE PARTS(3) YTEFLERSERG) 3

Ref.No _ Parts No. Description m £ Amt. Req
1 6100561 Tape Holder T2 1
2 190021 Screw(M4-0.7xX12) xRS 1
3 000538 Washer Jyiy 4
4 110048 Screw(M4-0.7 X 10) xRy 2
5 190044 Screw(M4-0.7 X 12) IRy 1
6 190022 Screw(M4-0.7x12, M5-0.8 X 21) IR 1
7 000669 Washer Tyy 1
8 6100574 Tape Guide Bar Holder T—7)\—kg 1
9 000600 Spring Washer A7V TTvv 1

10 100028 Wing Nut Favrvh 1
11 6101129 Tape Guide Bar T—THA R\~ 1
12 009604 Screw(11/64-40%5.5) xRy 1

13 6100527 Finger Guard T4V HA—RK 1

CF2302M



P/N 6830016 ( & /I/P)
No. 1 Edited in 2010.1
(CF2302M)

jamato

VAMATO SEWING MACHINE

YAMATO SEWING MACHINE (NINGBO) CO,, LTD.

No.641, WEST HENGSHAN ROAD, ECONOMIC
& TECHNICAL DEVELOPMENT ZONE, BEILUN,
NINGBO, P.R.CHINA, P.C. 315800

Tel. +86-574-8680-0888

Fax. +86-574-8680-0555

Printed in 2010.1.50 %)



	目 录
	[P1]   1. 缝纫速度
	[P2]   2. 使用方法
	[P2]   穿线方法

	[P3]   3. 缝纫机的调节
	[P3]   3.1 弯针与针间的距离
	[P3]   3.2 针棒的高度
	[P4]   3.3 针和弯针的前后位置
	[P5]   3.4 针和护针器（后）

	[P6]   4. 规格
	ILLUSTRATEDSPARE PARTS LIST

	CONTENTS
	[P7]   1. Sewing speed
	[P8]   2.Operation
	[P8]   Threading

	[P9]   3. Adjustments
	[P9]   3.1 Distance between looper and needle
	[P9]   3.2 Height of needle bar
	[P10] 3.3 Back-and-forth position of needle and looper
	[P11] 3.4 Needle and needle guard(rear)

	[P42] 4. Specifications
	ILLUSTRATEDSPARE PARTS LIST


